
 

 

New approaches and best practices for 
closing the energy cycle in the water 

sector 
Deliverable D1.4 

AUTHORS : JUNGEUN KIM, JAN HOFMAN, ISTVAN KENYERES, 
ERZSEBET POOR-POCSI, ANNE KLEYBÖCKER, JANINA HEINZE, 

FABIAN KRAUS, ANA SOARES, ELEONORA PAISSONI, PETE VALE, 
MATTHEW PALMER, MARTIN BLOEMENDAL, STIJN BEERNINK, 

STEVEN ROS, NIELS HARTOG, JOS FRIJNS 

DATE : 14/11/2022 

 
  



 D1.4 New approaches - Energy 

 

 

2 

This project has received funding from the European Union’s Horizon 2020 research and innovation 
programme under grant agreement N°776541 

Technical References 

 

 
1 PU = Public 
 PP = Restricted to other programme participants (including the Commission Services) 
[...]
importantly, the dewatering efficiency of the digestate increased on average by 10% due to 
the higher biodegradation of the thermally hydrolysed sludge (Table 1). In this regard, it 
should be noted that only 42% of the organic load to the second digestion stage was pre-
treated via the TPH. Such improvement resulted in the increased methane production rate by 
20%. In addition, the increased temperature of one digester (from 38 °C to 55°C) was 
associated to the higher methane production rate, indicating that the technical feasibility of 
the TPH system has been successfully demonstrated during the NextGen project.  
 
Furthermore, decentralized energy recovery from an anaerobic membrane reactor (AnMBR) 
combined with a methane degassing system was tested at the Spernal wastewater treatment 
plant (UK). The membrane degassing system demonstrated in Spernal can potentially recover 
methane from the AnMBR effluent to a dissolved methane concentration of 0.14 mg/L from 
an initial concentration of 20 mg/L (99% removal, designed values). The membranes are 
designed to operate at 2 Nm3/h gas at 60 mbar. In addition, liquid ring vacuum pump 
technology was chosen to generate the vacuum. This system has several benefits, including 
the potential for energy neutrality, compact size with a low carbon footprint and low 
operation costs. The energy production on the Spernal demonstrator originates from the 
biogas produced in the anaerobic membrane bioreactor (AnMBR). On average the biogas 
yield recorded was 0.15 m3 CH4/kg COD removed, this includes the dissolved methane part of 
the biogas production. As presented in Table 1, two scenarios were considered: (a) generation 



 D1.4 New approaches - Energy 

 

 

6 

This project has received funding from the European Union’s Horizon 2020 research and innovation 
programme under grant agreement N°776541 

of electricity and heat via CHP and (b) upgrading of biogas for grid injection. Based on the 
scenarios, the theoretically recoverable energy was estimated for a capacity of 200 m3/day 
(i.e., AnMBR effluent as a feed). Thus, it was expected to produce 44 kWh/day electricity and 
~ 50kWh heat/d (assuming around 15% losses) for scenario (a) and 108 kWh/d of biogas for 
scenario (b). However, during the NextGen project, the methane degassing system has not 
been capable of recovering dissolved methane from AnMBR effluent that can be used as an 
energy source. This was mainly due to the influent wastewater quality, in particular sulphate. 
At present, the methane degassing system is given more attention by engineers/operators to 
reach higher TRL. 
 

(3) Heat storage and recovery 
 

A high-temperature aquifer thermal energy storage (HT-ATES) system was explored in the 
Westland region (NL) to store residual heat that can be used for the heat demand of 
horticulture companies. The results showed that there is sufficient residual heat available and 
that the aquifers are suitable for the application of ATES systems to store the heat. Residual 
heat in the Province of South Holland could contribute 100% of the heat demand of the 
horticulture companies in Westland. ATES systems can secure 10-15 PJ seasonal storage, 
which is sufficient for 10-15% of the annual total energy demand. The currently expected 
number of geothermal wells combined with HT-ATES can meet about 5% of the heating 
demand of the horticulture cluster Polanen. The performance of the HT-ATES system at 
Koppert Cress in the current situation shows that, although the heat recovery factor for the 
warm well is good (0.7-0.95, the expected value was 0.89 as shown in Table 1), the heat 
demand is not reached. The expected future addition of a geothermal heat source can provide 
in the required amount of extra heat. Large scale adoption of HT-ATES in the Westland could 
potentially save ~250 Mm3 natural gas per year, which reduces the greenhouse gas (GHG) 
emissions with ~500 kt per year. The case study concluded that at the individual project/site 
level HT-ATES is technically, legally and financially feasible. The experiences of applying ATES 
at high temperatures illustrated the potential of HT-ATES by show-casing the increase in 
energy performance and CO2 emission reductions of the greenhouse of the horticulture 
company Koppert Cress. 
 
In conclusion, energy recovery technologies in NextGen were successfully demonstrated at 
different scales from city to regional levels. NextGen energy recovery technologies for the 
circular economy have proven the potential to improve energy infrastructure efficiency and 
reduce environmental damage and economic loss. Thus, they are promising starting points 
for exploring socio-technical aspects in other cities or regions. 
 
Table 2 presents the main benefits and challenges of NextGen energy recovery technologies. 
The findings obtained during the NextGen project highlighted limitations to broader 
implementation as there were techno-economic challenges to expanding their applicability 
and scalability. Thus, there is a need to provide more practical ways to the transferability and 
scalability of the NextGen energy recovery technologies to apply at other sites. Future 
recommendations to maximise energy recovery linked to the water cycle are as follows: 
 
 



 D1.4 New approaches - Energy 

 

 

7 

This project has received funding from the European Union’s Horizon 2020 research and innovation 
programme under grant agreement N°776541 

 More studies with direct attention to list techno-economic specifications should be 
performed to clearly highlight the advantage of energy recovery and reuse over 
conventional technologies in the future with the increasing cost of traditional energy 
sources.  
 

 Further clarification on key features in relation to technical issues for long-term 
operations, monitoring and maintenance should be investigated and discussed between 
operators, developers, property owners and public and private organisations. 
 

 In this context, further research should focus on generating economic, social and 
environmental benefits to support policy and regulatory frameworks and provide deeper 
insight into the reuse of heat recovered from wastewater or sewage sludge provides 
energy savings. 

 



 
Table 1 Overview about the NextGen technologies/approaches for energy recovery. 

Case study Sub 
task Technology Section TRL Purpose of the 

recovered energy 
Inflow flow 

rate/capacity 
Expected energy 
recovery values Remark 

Athens (GE) 1.3.4 Heat exchanger 
and heat pump 

2.1 6 → 7 Boost Composting unit 
operation + office 

heating/cooling/showers 

Inflow 25 
m3/day/ 
1- 10 kW 

Small-scale heat 
recovery system 
efficiency  
- COP heating: 4.0-5.12 
- EER cooling: Min. 3-
4.85 

Small-scale prototype operation 
approx. 33% of the recovered energy 
is used to boost com composting the 
67% can be credited for office 
heating/cooling/warm water 

Filton Airfield (UK) 1.3.1 2.2 9 Domestic use-space and 
water heating 

41 m3/day 38,788 kWh/year 
recovered (theoretical) 

Simulation-based study  
- 113 residential units 
- Theoretically estimated value by 
assuming the cooling temperature of 
3 °C  38,788 kwh/year recoverable 
energy (7.85% of the total energy 
demand of 463,300 kwh/year) can be 
credited. 

Braunschweig (GE) 1.3.2 Thermal 
hydrolysis and 
two-stage 
digestion 

3.1 9 Reuse within the WWTP: 
Digestion, CHP and 

buildings 

Feed with 
dry matter 
10-13% of 

wet weight 

Increase in biogas 
production: 20% 

Full-scale operation 

Spernal (UK) 1.3.3 Decentralized 
energy recovery 
and usage from 
anaerobic MBR  

3.2 7 Reuse within the WWTP 
or export of electricity or 

biomethane to grid. 

200 m3/day Electricity & heat 
produced for the two 
scenarios:     
1.CHP-electricity and 
heat: 44 kWh/day and ~ 
50kWh heat/d 
(assuming around 15% 
losses) 
2. Biogas upgrading: 108 
kWh/d 

Pilot scale operation 
Biomethane to grid would require 
additional upgrading technology to be 
deployed. 

Westland (NL) 1.3.5 Aquifer thermal 
energy storage 

4.1 4 → 6 Heating demand for 
horticulture 

4200 MWh/y 
charged, and 
3750 MWh/y 

discharged 

Heat recovery factor: 
0.89 

Regional scale operation 
HT-ATES with 4 wells 

*CHP – combined heat and power, COP – coefficient of performance, EER – energy efficiency rate, HT-ATES – High temperature aquifer thermal energy storage.



 

 

Table 2 Benefits and challenges of the NextGen technologies/approaches for energy recovery. 
 Case study Technology/ 

Approach Benefits Challenges 

(1) Heat recovery from 
wastewater and local 
reuse 

Athens (GE) Heat exchanger and heat pump - Small, decentralised system 
- Easy to operate 
- Competitive capital cost 
- Return on investment can be less than 1 year 

- Relatively low coefficient of performance 
(COP) values (4.0-5.12) 

- Requirement of high treated water quality 
with very low suspended solid content 

Filton Airfield 
(UK) 

Feasibility study of low-grade 
heat recovery and local reuse 

- Provide practical insight on the applicability 
of local heat recovery and reuse 

- Require more accurate data collection to 
simulate wastewater profiles, flow rates 
and temperature 

- Heat storage required to overcome 
temporal variations of heat availability and 
demand 

(2) Biogas production from 
sewage sludge 

 

Braunschweig 
(GE) 

Thermal hydrolysis and two-
stage digestion 

- Higher biodegradation and enhanced biogas 
production 

- Better dewaterability of digest and reduction 
of disposal costs 

- High maintenance technology 
- Risk of methane leakages 
- Performance efficiency is sensitive to 

temperature 
Spernal (UK) Decentralised energy recovery 

from anaerobic membrane 
bioreactor 

- Great potential for energy neutrality 
- Low carbon footprint 
- Compact system 

- Use of energy for UF and degassing and 
cleaning chemicals 

- Complex to operate 
- High capital cost 

(3) Heat storage and 
recovery 

Westland (NL) Aquifer thermal energy storage - Energy saving potential and low greenhouse 
gas emissions 

- Optimal utilization of available heat, 
overcoming temporal discrepancy between 
demand and availability 

- Require presence of suitable aquifers 
- Require extensive monitoring to increase 

efficiency and counteract possible 
imbalances and interference 



10 D1.4 New approaches - Energy 

 

 This project has received funding from the European Union’s Horizon 2020 research and innovation 
programme under grant agreement N°776541 

Acronyms 
 
AnMBR Anaerobic Membrane Reactor 

ATES Aquifer Thermal Energy Storage 

BNR Biological nutrient removal 

BOD Biological oxygen demand 

CAPEX Capital expenditure 

CE Circular economy 

CHP Combined heat and power 

CIP Clean in place 

COD Chemical oxygen demand 

COP Coefficient of performance 

DS Dry solids 

DSEAR Dangerous Substances and Explosive Atmospheres 

DTS Distributed temperature sensing  

EER Energy efficiency rate 

FOG Fat, oil and grease 

GHG Greenhouse gas  

HF Hollow fibre 

HRT Hydraulic retention time 

HT High temperature 

IEX Ion exchange 

KPI Key performance indicator 

LCA Life cycle assessment 

LT Low temperature 

MBR Membrane bioreactor 

MCU Membrane contactor unit 

N Nitrogen 

ORP Oxidation reduction potential  

P Phosphorous 

PE Population equivalent 

RCB Rapid composting bioreactor  

RO Reverse osmosis 

SD Standard deviation 

SRB Sulphate reducing bacteria  



11 D1.4 New approaches - Energy 

 

 This project has received funding from the European Union’s Horizon 2020 research and innovation 
programme under grant agreement N°776541 

SRT Solids retention time  

SWMM Storm water management model  

TPH Thermal pressure hydrolysis 

TMP Transmembrane pressure 

TN Total nitrogen 

TP Total phosphorous 

TS Total Solids 

TSS Total Suspended Solids 

UASB Upflow anaerobic sludge blanket reactor 

UF Ultrafiltration 

UV Ultraviolet 

UWWTD Urban wastewater treatment directive  

VFAs Volatile fatty acids 

VS Volatile solids 

VSS Volatile suspended solids 

WFD Water framework directive 

WP Work package 

WW Wastewater 

WWHR Wastewater heat recovery 

WWTP Wastewater treatment plant 
 

  



12 D1.4 New approaches - Energy 

 

 This project has received funding from the European Union’s Horizon 2020 research and innovation 
programme under grant agreement N°776541 

Disclaimer 
The authors of this document have taken all possible measures for its content to be accurate, 
consistent and lawful. However, neither the project consortium as a whole nor individual 
partners that implicitly or explicitly participated in the creation and publication of this 
document hold any responsibility that might occur as a result of using its content. The content 
of this publication is the sole responsibility of the NextGen consortium and can in no way be 
taken to reflect the views of the European Union. 
  



13 D1.4 New approaches - Energy 

 

 This project has received funding from the European Union’s Horizon 2020 research and innovation 
programme under grant agreement N°776541 

Table of Contents 
TECHNICAL REFERENCES 2 

DOCUMENT HISTORY 3 

EXECUTIVE SUMMARY 4 

ACRONYMS 10 

DISCLAIMER 12 

TABLE OF CONTENTS 13 

LIST OF FIGURES 16 

LIST OF TABLES 19 

1. INTRODUCTION 21 

2. HEAT RECOVERY FROM WASTEWATER AND LOCAL REUSE 24 
2.1. THERMAL ENERGY RECOVERY VIA HEAT EXCHANGER AND HEAT PUMP SYSTEM IN 
ATHENS (EL) 24 

2.1.1. Description of the demo site 24 

2.1.2. Motivation of implementing circular economy solutions 24 

2.1.3. Actions and case study objectives 25 

2.1.4. Unique selling points 25 

2.1.5. Principal and main characteristics of the technology 26 

2.1.6. Requirements for the implementation of the technology and operating 
conditions 30 

2.1.7. Results obtained 31 

2.1.8. Comparison of baseline situation and NextGen KPIs 34 

2.1.9. Lessons learned 35 

2.1.10. Best practice guideline for operating the technology 36 

2.1.11. Literature references 36 

2.2. FEASIBILITY STUDY OF LOW-GRADE HEAT RECOVERY POTENTIAL IN FILTON AIRFIELD 
(UK)  37 

2.2.1. Description of the demo site 37 

2.2.2. Motivation of implementing circular economy solutions 38 

2.2.3. Actions and case study objectives 39 

2.2.4. Unique selling points 39 

2.2.5. Methodology - Simulation approach 39 

2.2.6. Results obtained 46 



14 D1.4 New approaches - Energy 

 

 This project has received funding from the European Union’s Horizon 2020 research and innovation 
programme under grant agreement N°776541 

2.2.7. Comparison of baseline situation and NextGen KPIs 51 

2.2.8. Lessons learned 54 

2.2.9. Best practice guideline for operating the technology 54 

2.2.10. Literature references 56 

3. BIOGAS PRODUCTION FROM WASTEWATER OR SEWAGE SLUDGE 59 
3.1. ENHANCING BIOGAS PRODUCTION VIA THERMAL PRESSURE HYDROLYSIS IN 
BRAUNSCHWEIG (DE) 59 

3.1.1. Description of the demo site 59 

3.1.2. Motivation of implementing circular economy solutions 59 

3.1.3. Actions and case study objectives 61 

3.1.4. Unique selling points 61 

3.1.5. Principal and main characteristics of the technology 61 

3.1.6. Requirements for the implementation of the technology and operating 
conditions 63 

3.1.7. Results obtained 63 

3.1.8. Comparison of the baseline situation and the NextGen KPIs 67 

3.1.9. Lessons learned 70 

3.1.10. Best practice guideline to design and operate the technology 71 

3.1.11. Literature references 72 

3.2. DECENTRALIZED ENERGY RECOVERY FROM ANAEROBIC MEMBRANE BIOREACTOR IN 
SPERNAL (UK) 75 

3.2.1. Description of the demo site 75 

3.2.2. Motivation of implementing circular economy solutions 77 

3.2.3. Actions and case study objectives 77 

3.2.4. Unique selling points 78 

3.2.5. Principal and main characteristics of the technology 78 

3.2.6. Requirements for the implementation of the technology and operating 
conditions 80 

3.2.7. Results obtained 82 

3.2.8. Comparison of the baseline situation and the NextGen KPIs 88 

3.2.9. Lessons learned 95 
[...]
*VFAs: Volatile fatty acids 

 
The data presented in Figure 33 shows the pollutant removals in the AnMBR from 13/06/2022 
to 12/07/2022, which can be considered the start-up period, of special relevance for the 
biological reactor. During this period the removals were, in average 60% COD, 76% BOD and 
71% TSS (Figure 33). The methane content in the biogas was observed to increase steadily, 
reaching values of 60% and a production of 63 L/h (Figure 33). The AnMBR is still going 
through the start-up phase. Stable operation (i.e., after start-up) is considered when the COD 
removal is above 80% and methane concentration in the biogas is 70%. An odd value that is 
also being investigated is the TSS removal, which is expected to be 100% after the UF. A 



D1.4 New approaches - Energy 

 

84 

This project has received funding from the European Union’s Horizon 2020 research and innovation 
programme under grant agreement N°776541 

potential explanation is the solids accumulation in the autosamplers and frequent cleaning 
has been advised together with spot samples to verify the data.  Expected removals in the 
AnMBR once the issues have been solved and stable operation is reach are in the order of 
BOD >80%, COD>90% and TSS of 100%.  
 

 
 COD soluble COD BOD TSS SO4 

Average removals (%) ± standard deviation 60±6 41±6 76±5 71±8 18±4 
 

 

 
Figure 34 Pollutant removal (top) and biogas/methane content (bottom) in the AnMBR between Jun-July 2022, 
corresponding to the start-up period. 

 
Solids management in the AnMBR is of vital importance, as these must be retained in the 
UASB reactor for as long as possible to go through hydrolysis followed by the 3 other stages 
of anaerobic digestion and ultimately result in biogas production. Further to this, the solids 
should not find their way to the UF to avoid fouling issues. The total solids concentration in 
the UASB is being carefully monitored (Figure 34) to help inform the reactor stability but also 
when the reactor needs to be de-sludge. So far, the UASB has not yet been de-sludge, which 
is one of its advantages of the system, i.e., a very low sludge production.  
 



D1.4 New approaches - Energy 

 

85 

This project has received funding from the European Union’s Horizon 2020 research and innovation 
programme under grant agreement N°776541 

 
Figure 35 Total solids concentration in the UASB reactor to monitor the sludge blanket. 

 
Discussion 
The AnMBR operational efficiency was comparable to previous studies with variable influent 
municipal wastewater values for COD of 221 to 455 mg.L-1 and TSS of 45 to 479 mg.L-1 (Martin 
Garcia et al., 2013; Shin et al., 2014). The removal rates achieved for the COD and BOD5 were 
similar to Wang et al. (2018), which obtained 83 ± 7% and 90 ± 6%, respectively.  According 
to Ribera-Pi et al. (2020), a granular sludge inoculated AnMBR also achieved an sCOD removal 
of 43 ± 15%, once again very similar to this study. The removal efficiency of a self-forming 
hollow fibre dynamic membrane (i.e., membrane reactors made of materials with high pore 
size where the filtration cake enables the pore size of the reactor to be similar to 
ultrafiltration), analysed by Isik et al. (2019), was only around 42% and 34% for TSS and VSS, 
respectively. The correspondence of the reactors’ parameters to previous studies promoted 
the validity of the results and performed work. The temperature upon which the experiments 
were conducted was also mentioned in other studies, where Gouveia et al. (2015) operated 
with a temperature of 18 ± 2°C and Wang et al. (2018) of 16.3 ± 3.7°C.  
 
Regardless of the high COD influent in the systems, the methane yield reported was 
considered an average value. This was mainly because no solids could escape the system and 
hydrolysis was maximised during operation, which in turn impacted methane yields, ensuring 
they were high. In a study by Gouveia et al. (2015b), a municipal wastewater fed and pilot-
scaled AnMBR that operated at a similar temperature of 18°C and a lower COD of 74 to 225 
mg/L produced a methane yield of around 0.16-0.31 L CH4/g COD removed, which is 
comparable to this study. Similarly, another two AnMBR from the study by Ribera-Pi et al. 
(2020), which had a lower temperature of 9.7 ± 2.4°C, had methane yields of 018 -0.20 L CH4/g 
COD removed.  
 
Membrane contactor for methane degassing 
The dissolved methane concentration in the effluent of the AnMBR reached 7 mg/L in mid 
July 2022 (Figure 35).  
 



D1.4 New approaches - Energy 

 

86 

This project has received funding from the European Union’s Horizon 2020 research and innovation 
programme under grant agreement N°776541 

 
Figure 36 Dissolved methane concentration in the AnMBR effluent between Jun-July 2022. 

 
The degassing plant is based around commercially sourced 3MTM Liqui-celTM industrial 
series membrane contactor units. This technology was selected following a feasibility 
assessment of other approaches including vortex and towers. Membrane degassing provides 
a vacuum and sweep gas to disturb the equilibrium of dissolved gases in the UF permeate.  
 
The specifications for the degassing system were as follows:  

- Membrane degas system capable of recovering methane from a UF membrane 
filtration system effluent to a dissolved methane concentration of 0.14 mg/L from an 
initial concentration of 20 mg/L (99% removal).  

- To meet this, 12 No. Liqui-celTM Membrane contactors (EXF-8x20) with supports were 
supplied by 3MTM.  

- The membranes are designed to operate at 2 Nm3/h at 60 mbar (a).  
- Liquid ring vacuum pump technology was chosen to generate the vacuum. 

The membrane contactors are not available as a package plant installation. This meant 
significant  

Design was required to engineer the following aspects:  
- Nitrogen generation for sweep gas  
- Water system and cooling for vacuum pump operation. This additionally was 

complicated by the relatively low potable water supply available and the explosive 
atmosphere requirements.  

- Clean in place (CIP) system using two separate chemicals and softened water for 
membrane cleaning  

- Pipework installation that could satisfy the explosive atmosphere regulations.  
- Detailed dangerous substances and explosive atmospheres (DSEAR) investigations 

around this design and the interface with the works. Given that this plant required 
multiple pieces of equipment from different suppliers, the interface required 
significant design input.  



D1.4 New approaches - Energy 

 

87 

This project has received funding from the European Union’s Horizon 2020 research and innovation 
programme under grant agreement N°776541 

- The interface with the UF plant and other works returns. A significant amount of 
instrumentation is required to maintain plant safety if monitors record errant readings 
for factors such as temperature, pH, gas flow.  

The system was commissioned in August 2021. However, throughout the initial operation the 
following significant issues were identified:  
 

1. Pressure testing of the contactors was not possible, therefore leaks during 
commissioning were encountered and were challenging to identify. Detailed testing 
of the membrane building for hazardous gases was required.  

2. The complexity of the degassing process ensures that if the plant is offline, restarting 
the degassing system can be challenging. The contractor has advised that automation 
of the CIP and sweep gas systems would likely be required for larger scale systems to 
be operable.  

3. The system is designed to shut down on instrumentation failures. This means that 
probe faults, caused a number of degassing plant shut downs. Similar interlocks on 
upstream processes also caused degassing plant shutdowns.  

4. Degassing systems remove the gases in solution. The higher than anticipated presence 
of H2S in the UF permeate means that high levels of H2S were removed in the offgas. 
This increased the likelihood of corrosion. Corrosion of the water trap seals (for the 
liquid ring vacuum pump) has been observed in this trial.  

5. Many of the items are therefore bespoke or require site specific integration. 
Replacement of these items is therefore not a straightforward process.  

 
Initial results (not presented here) showed that the degassing system was functional. 
However, multiple issues with operating the pilot plant between Aug 2021 and Dec 2021 
mean that any data from this period is not reliable. Some of these plant shut downs are 
attributable to specific instrumentation or equipment issues with the degassing plant. For 
example, the nitrogen generator required a replacement of the internal thermometer.  
 
The AnMBR pilot was taken offline between January and March 2022. Re-commissioning of 
the AnMBR plant demonstrated very poor performance with minimal methane production as 
discussed elsewhere in this report. This was attributed to bacterial community changes 
associated with a long period of non-operation.  
 
The decision was taken to re-seed the AnMBR UASB on the 8th of June 2022. Unfortunately, 
during the period between March and June 2022, the aforementioned corrosion of the water 
trap seals occurred. As such, the degassing plant had to be taken offline whilst a replacement 
and fix for the problem could be found. The water trap has not been replaced since June 2022 
and as such the degassing plant has been non-operational during the data period presented 
in this report.  
 
As such, there is no reliable and representative degassing plant data available to assess the 
viability of this approach for methane recovery.  
 
Severn Trent have continued to try and to fix the water trap mechanical fault preventing 
degassing plant operation since June 2022. Simultaneously, the membrane solids removal 



D1.4 New approaches - Energy 

 

88 

This project has received funding from the European Union’s Horizon 2020 research and innovation 
programme under grant agreement N°776541 

performance has declined. If the degassing was reinstated, it is likely that the residual solids 
deposition on the membrane contactor would undermine the performance of the membrane. 
Similar issues around fouling as found elsewhere on the plant may occur as well if not 
addressed. The membrane performance is therefore being investigated as a pre-requisite for 
degassing plant reinstatement.  
 
In addition, a review of the AnMBR pilot plant overall has identified twenty items (including 
the water trap replacement and membrane performance issues previously raised) that need 
to be changed or fixed to maintain consistent operation. Severn Trent are investigating these 
items and progressing them if amenable. When consistent operation of the three constituent 
parts (UASB, UF, degassing) can be achieved, a further review of the efficacy of the degassing 
system will be viable.  
 

3.2.8. Comparison of the baseline situation and the 
NextGen KPIs 

 
The existing Spernal WWTP constitutes the base case to provide a comparison to the NextGen 
Spernal demonstrators. 
 
The baseline case (Table 24):  
The Spernal WWTP is a medium sized plant and treats an average daily flow of 27 ML/d to a 
10 mg BOD/L, 25 mg TSS/L, 5 to 10 mg NH4/L and 2 mg P/L standard. The plant includes a 
preliminary treatment (6 mm screening and grit removal), conventional primary settlement 
tanks with iron dosing for P removal, secondary treatment comprising of trickling filters for 
33% of the flow and activated sludge for the remainder and tertiary sand filters.  
 
Effluent from the plant presents COD of 44.6 ± 11.5 mg/L, BOD of 3.6 ± 2.7 mg/L total 
suspended solids (TSS) of 9.8 ± 6.8 mg/L; a total nitrogen (TN) content of 34.5 ± 5.18 mg/L, 
and a total phosphorous (TP) of 1.18 ± 0.3 mg/L. In this case, the quantity of microorganisms 
for both influent and effluent is not shown as it is not measured regularly. The overall quality 
of both influent and effluent is better during the winter period.  
 
Around 14.62 ton/day (1.061 kg VS/m3·d) sludge produced from primary settlement tanks is 
treated by anaerobic digestion process. It produces about 13,156 m3/day biogas containing 
40.2-63.7% methane (average 53.6%). The total methane gas production ranges from 216.4 
to 999.9 L·CH4/kg VS (average 507.25 L·CH4/kg VS). Dewatered sludge of 0.297 ton/day is 
reused for farmlands and industries. 
 
 



 

 

Table 25 Base case Spernal WWTP flow rates, standard influent and effluent parameters. 

Parameter Units Mean 
value 

Standard 
deviation 

Frequency of the 
measures 

Summer 
mean value 

Standard 
deviation 

Winter 
mean 
value 

Standard 
deviation 

Considered 
years for the 

analysis 
Influent Flowrate m3/h 1267 447 Daily 1114 344 1422 484 2018 
Effluent Flowrate m3/h 1097 324.7 Daily 921.4 195.8 128 330.7 2018 

Influent to 
the 

Spernal 
WWTP 

COD mg O2/L 861.2 520.8 Twice per month 947.7 604.5 759 405.1 2018 
BOD5 mg O2/L 276.1 172.3 Twice per month 322.7 192.8 221.1 132.3 2018 
TSS mg/L 515.2 300.6 Twice per month 536.9 358.3 489.6 228.9 2018 
TN mg N/L 32.6 7.1 twice per month 34.7 4.3 30 9 2018 

NH4-N mg N/L 31 8.2 Twice per month 34.2 4.6 27.2 10 2018 
TP mg P/L 7.5 3.3 Twice per month 8.46 3.5 6.3 2.9 2018 

Effluent 
from the 
Spernal 
WWTP 

COD mg O2/L 44.6 11.5 Twice per month 43.69 11.1 45.7 12.4 2018 
BOD5 mg O2/L 3.6 2.7 Twice per month 4.2 2.7 2.9 2.6 2018 
TSS mg/L 9.8 6.9 Twice per month 7.2 3.6 12.8 8.6 2018 
TN mg N/L 34.5 5.2 Twice per month 34.1 5.6 35 4.9 2018 

NH4-N mg N/L 2.4 1.1 Twice per month 2 1 2.8 1.1 2018 
TP mg P /L 1.2 0.3 Twice per month 1.2 0.3 1.1 0.3 2018 

 
 
 



D1.4 New approaches - Energy 

 

90 

This project has received funding from the European Union’s Horizon 2020 research and innovation 
programme under grant agreement N°776541 

The demonstration scale at Spernal was overdesigned in relation to energy consuming 
equipment, such as pumps, blowers, compressors, instrumentation, standby and duty 
equipment, etc. This was necessary to have high flexibility of operation within the plant 
operation to allow for a wide range of conditions to be investigated during the study and 
reduce risk. As such the energy consumption at Spernal was significantly higher than the 
expected in an efficiently design full-scale plant without the need for extra redundancy. To 
overcome this, the energy balance at Spernal was estimated using standard equations.  
 
Energy consumption:  
 
The pumps energy was estimated according to Equation 6 (Kong et al., 2021): 
 

𝐸𝐸𝑐𝑐 =
ρ ∗ 𝑔𝑔 ∗ 𝐻𝐻

1000 ∗ 3600 ∗ η 
 Equation 6 

 
The density of wastewater ρ was considered 1000 kg/m3, with the pump’s efficiency η being 
set to 80% and a hydraulic pressure head (H) of 3 m. 
 
The energy demand of the MBR permeate pumps can be calculated by accounting for the 
average transmembrane pressure (TMP) kPa in every operational condition in Equation 7 
(Kong et al., 2021): 
 

𝐸𝐸𝑐𝑐 =
𝑇𝑇𝑀𝑀𝑃𝑃 ∙ 𝑄𝑄

𝜂𝜂
 Equation 7 

 
The gas blowers in MBR also had a significant energy demand and were considered in this 
study, using Equation 8 and Equation 9 (Verrecht et al., 2008, Judd, 2010): 
 

𝑘𝑘 =
𝑃𝑃𝐴𝐴,1𝑇𝑇𝐴𝐴,1𝜆𝜆

2.73 ∙ 105𝜂𝜂(𝜆𝜆 − 1)
��
𝑃𝑃𝐴𝐴,2

𝑃𝑃𝐴𝐴,1
�

(1−�1𝜆𝜆�)

− 1� Equation 8 

𝐸𝐸𝑐𝑐 =
𝑘𝑘 ∙ 𝑆𝑆𝑆𝑆𝑆𝑆𝑚𝑚 ∙ 1000

𝐽𝐽 ∙ 3600
 Equation 9 

 
The energy factor k was calculated considering the absolute temperature TA,1, which was 293 
K. The inlet or atmospheric pressure and outlet pressures PA,1 and PA,2, respectively, were 
calculated using the expressed membrane height. Furthermore, the efficiency of the blower 
η was defined as 60% and the heat capacity ratio of biogas λ (Martin et al., 2011). Using this 
factor, the consumption Ec was estimated by including the flux J and specific gas demand per 
unit of membrane area SGDm at the condition operated. 
 
Energy production: 
 



D1.4 New approaches - Energy 

 

91 

This project has received funding from the European Union’s Horizon 2020 research and innovation 